Invacare® TDX SP | Front / Rear Wheel

Walking Beam

Pos. Part number Description Valid from — until Qty
1 SP1523255 Walking Beam Assembly (Color) w/Yellow TDX SP Decal-Right 1
1 SP1523256 Walking Beam Assembly (Color) w/Yellow TDX SP Decal-Left 1
1 SP1523257 Walking Beam Assembly (Color) w/Black TDX SP Decal-Right 1
1 SP1523258 Walking Beam Assembly (Color) w/Black TDX SP Decal-Left 1
2 SP1523167 Decal, TDX SP (Yellow) 1
2 SP1523012 Decal, TDX SP (Black) 1
3 SP1523178 Kit, Walking Beam Mounting Hardware 1
4  SP1522942 Screw, Socket Head Shoulder (3/8 x1") 1
5 SP1522966 Washer (7/16 x13/16 x1/8") 1
6 1026158 Part not for sale 1
7 SP1523198 Link, Lower Pivot (Color)-Right 1
7 SP1523199 Link, Lower Pivot (Color)-Left 1
8 SP1523168 Kit,Lower Pivot Link / 4-Pole Motor Mounting Hardware 1
9 SP1523015 Spacer, Coved (3/4 x1-1/8 x1-1/32") 1

10 SP1523192 Plate, Washer 1
11 1001979 Locking Nut (Axle) -Rolls 500 1

Version: 2009/07/24a EN 40182 D



Invacare® TDX SP | Front / Rear Wheel

Rear Pivot Assembly

For GP24/3-22NF Batteries

1110717.dwg

Pos. Part number Description Valid from — until Qty
1 SP1523259 Kit, Swing Arm Assembly (Color) with Bearings, Rear-Right 1
1 SP1523260 Kit, Swing Arm Assembly (Color) with Bearings, Rear-Left 1
2 40117X006 Bearing (5/8 )" 1
3 1110717 Ring, Tolerance 1
4 SP1523088 Cap, Rear-Right 1
4 SP1523089 Cap, Rear-Left 1
5 SP1523083 Cross-Member, Pivot 1
5 SP1523181 Cross-Member, Pivot 1
6 SP1523166 Bushing Assembly, Center 1
7 SP1523194 Bar, Pivot 1
7 SP1523197 Bar, Pivot 1
8 SP1523002 Spring, Yellow; Heavy Duty 1
9 SP1523177 Kit, Pivot Assembly Hardware 1

10 SP1522974 Screw, Socket Head Cap w/Patch (5/16-18 x5/8") 1
11 SP1523020 Stop, Nylon 1
12 1059655 Part not for sale 1
13 SP1522937 Locknut (5/16-18) 1
14 SP1523180 Spacer, Nylon (3/4"x1-1/4"x23/32") 1
15 SP1523144 Kit, Elevator Bolt w/Keps Nut (1/4-20) 1
16 SP1523261 Rear Pivot Assembly (Color) (ForGP24/3-22NF Battery Box) 1

41/82

Version: 2009/07/24a EN



Invacare® TDX SP | Front / Rear Wheel

Rear Pivot Assembly (Mounting)

Pos. Part number Description Valid from — until Qty
1 SP1523193 Kit, Rear Pivot Assembly Mounting Hardware 1
2 SP1523195 Bushing, Rear Pivot 1
3 SP1523196 Screw, Socket Flat C'Sunk Head Cap w/Patch (1/2-13 x1-1/4") 1
4 SP1523165 Screw, Socket Flat C'Sunk Head Cap w/Patch (1/4-20 x5/8") 1
5 SP1523079 Spacer, Nylon 1

Version: 2009/07/24a EN 42182 D



Invacare® TDX SP | Front / Rear Wheel

Cylinders, Locking Gas

Pos. Part number Description Valid from — until Qty
1 SP1523162 Cylinder, Locking Gas (300 Lb. User Weight Limit) 1
1 SP1523158 Cylinder, Locking Gas (400 Lb. User Weight Limit) 1
2 SP1523148 Kit, Locking Gas Cylinder Mounting Hardware -Right 1
3 SP1523185 Boot-Right 1
2 SP1523149 Kit, Locking Gas Cylinder Mounting Hardware -Left 1
3 SP1523186 Boot-Left 1
4 1025451 Act.Tech Screw HexHead10-32 1
5 SP1522971 Screw, Socket Head Cap w/Patch (1/4-20 x1") 1
6 SP1523080 Screw, Socket Head Shoulder (5/16 x2-1/2") 1
7 1025736 ECROU FREIN 1/4.20 1

43/82

Version: 2009/07/24a EN



Invacare® TDX SP | Front / Rear Wheel
Caster Front/Rear

2

= - %
Py . 5/
2 B Heco Tume Asserity | 'E‘g‘t %
| \

|
|
b
|
|
|
|
L

Fork Mounting Horcware —_ ~J
Front and Hear

Reor Heod Tuke Cap

The TRAGH o TRBKTS aption |-sided
The TRRO or TRETS | ok wit have a samped contered
option J-sded fork wil have deple avd radas cutude edges

-~
~  |-Sided Fork and & Caster

amerbled when the on-chair
fonder aption i omdered.

Pos. Part number Description Valid from — until Qty
1 SP1523140 Kit, Cap with Screw, Front Head Tube -Right 1
3 SP1523085 Cap, Front Head Tube -Right 1
1  SP1523141 Kit, Cap with Screw, Front Head Tube -Left 1
2 1025716 10-32X.69 PAN HD MACHINE SCREW 1
3 SP1523086 Cap, Front Head Tube -Left 1
4  SP1523093 Kit, Cap with Screw, Rear Head Tube -Right/Left 1
5 SP1523084 Screw, Phillip Pan Head Drill (10-16 x3/8") 1
6 SP1523087 Cap, Head Tube 1
7 SP1522999 Kit, Fork Mounting Hardware 1
8 1028550 Locknut (5/8-18) 1
9 1041444 Washer (5/8 x 1-5/16 x 1/8 )" 1

10 1106068 Spacer, Stem (5/8 x 1-1/8 x 3/16 )" 1
11 SP1523094 Kit, Front Head Tube Assembly-Right 1
12 SP1523010 Head Tube -Right 1
11 SP1523139 Kit, Front Head Tube Assembly-Left 1
12 SP1523011 Head Tube -Left 1
13 1110717 Ring, Tolerance 1
14 40117X006 Bearing (5/8 )" 1
15 SP1523176 Kit, Front Head Tube Mounting Hardware 1
16 SP1523143 Screw, Socket Button Head Cap (1/2-13 x 1") 1
17  SP1523151 Washer, Nylon (1/2 x7/8 x1/16") 1
18 1110683 Fork and Stem 1
18 SP1523016 Fork and Stem For TRRO/TRBKTS Option 1
19 1110708 Kit, Castor Mounting Hardware 1
20 1025734 Locknut (7/16-20) 1
21 1025724 Washer (15/32 x 5/8 x 3/64 )" 1
22 1025726 Screw, Hex Head (7/16-20 x 3-1/4 )" 1
23 1006049 8" Castor Wheel Bearings 1
24  SP1522935 Spacer, Bearing (7/16 x 5/8 x1-3/4") 1
25 SP1523004 Wheel with Bearings,6 x2" Urethane Deep Profile 1
26 40117X006 Bearing (5/8 )" 1

Version: 2009/07/24a EN 44182 D



